
          International Research Journal of Engineering and Technology (IRJET)

  

© 2024, IRJET       |       Impact Factor value: 8.315       |       ISO 9001:2008 Certified Journal       |     Page 285 
 

Present scheme of Treatment of Textile Waste Water at Common Effluent 

Treatment Plant, Jodhpur and Proposed suggestions to be implemented for 

improvement in quality and enhancement in quantity 

Prof. (Dr.) A. N. Modi1 , Rumanshu Mathur2 

 1Head of Department, Civil Engineering M.B.M. University, , Jodhpur 

The Textile dyeing and manufacturing industry is the major producer of waste water that contains persistent substances such 
as 15% unfixed dyes, predominantly 60-70% azo dyes. These unfixed dyes are a major environmental concern due to their 
persistence and potential toxicity. In this paper, the present conventional treatment scheme of Textile CETP of Jodhpur has 
been reviewed and analysis of waster was performed at each treatment unit of plant for period of 10 days from 20/6/2024 to 
29/6/2024. The capacity of Textile CETP is 18.5 MLD and the plant is working satisfactory up to tertiary level for 12 MLD -14 
MLD, but if the quantum of the water is to be increased than few alterations and up gradations are to executed. Similarly for 
the 100% reuse of treated water the CETP have to be taken to Zero Liquid Discharge with installation of Ultra filtration, 
Reverse Osmosis and MVRE for removal of Total dissolved solids. The proposed suggestions appears to be highly promising for 
100% reuse in process and in supply in agriculture activities. This work offer a sure sought of relief in pollution generated 
from Textile units and will will reduce pollution load on river Jojari and will a step towards the preservation & conservation of 
environment  

Keywords - Textile, dyes, common effluent treatment plant, Zero liquid discharge, parameters, reuse, 
primary treatment, secondary treatment, tertiary treatment 

1.0  Introduction 

Jodhpur is an industrial hub for Textile and in ancient times people use to do the works of tie dyeing , Bandhej dyeing and 
pot dyeing in their houses thus evolution of Textile industries of the city took place from gaining the tag of Small scale & 
Medium scale units from Tiny units. At present there are around 350 units of Textile in nearby areas of Jodhpur city and 
around 2000 units of Textile in Marwar region of Western Rajasthan including Pali  Balotra, Bithuja and Jasol.One demerit 
of this sector is Pollution generated from this sector and looking towards the rapid industrialization and need for 
treatment of waste water generated from Textile a Trust was constituted by industrialists of Jodhpur in the name of 
Jodhpur  Pradushan Niwaran Trust in 1998 

1.1 Present Process 

At present there are about 303 Textile beneficiary members. The alkaline primary treated effluent from member units is 
received via RCC conduit pipe networks CETP. The total installed capacity of plant 18.5 MLD reserved for Textile units. 
The CETP operated by Jodhpur Pollution Control and Research Foundation is responsible to treat effluents as per the 
prescribed limits by RSPCB, CPCB and NGT.For waste water treatment of Textile industries, Common effluent treatment 
plant of 18.5 MLD Textile is operational up to tertiary level at Sangariya ,Jodhpur. 

The existing plant is designed up to tertiary level and is capable of treating 18.5 MLD of trade effluent up to the parameters 
of Inland surface water discharge. 

In preliminary treatment, the effluent from Textile member units is received at CETP through closed conduit RCC pipe line. 
The alkaline effluent is neutralized by dosing of HCl/ before bar screen. The neutralized effluent passes through Screen 
chamber and Grit Chamber and effluent is then passed to Equalization tank. 

In primary treatment, equalized effluent is pumped to mixing channel for dosing of various chemicals like ferrous sulphate, 
hydrated lime, poly aluminum chloride/aluminum hydrated chloride  and polyelectrolyte dosing for purpose of 
coagulation and pH adjustment and thereafter to clariflocculator.  

        e-ISSN: 2395-0056 

                Volume: 11 Issue: 09 | Sep 2024                 www.irjet.net                                                                         p-ISSN: 2395-0072 

2Research Scholar,  Department of Civil Engineering, M.B.M. University, Jodhpur (Corresponding Author)

 ABSTRACT 



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 11 Issue: 09 | Sep 2024                 www.irjet.net                                                                         p-ISSN: 2395-0072 

  

© 2024, IRJET       |       Impact Factor value: 8.315       |       ISO 9001:2008 Certified Journal       |     Page 286 
 

In secondary treatment, the clarified water is sent to aeration tank for biological treatment. From biological treatment the 
treated water flows in Secondary clarifier . The biological treatment is based on Activated sludge process .Clear effluent 
from Secondary clarifier is collected in Treated water Tank 

In tertiary, there are 9 sets of Pressure Sand filter and Activated carbon filter for filtration. The Textile CETP is treating 10 
MLD-12 MLD effluent and 1 MLD is being reused at CETP in chemical preparation, decanters washing & floor washing in 
CETP premises & 1-2 MLD is being supplied to member units. Remaining water is being discharged to river Jojari 

2.0   Materials and Methods 

The present study was carried out at Jodhpur Pollution Control & Research Foundation, Plot No. SP-1, Sangaria Industrial 
Area , 2nd Phase, Sangaria ,Jodhpur. Geographical area of Jodhpur is 22,850 Km2. The district stretches between 26° 29’ to 
27° 37’ at North Latitude and between 72° 55’ to 73° 52’ at East Longitude. Jodhpur is the second largest city in the state of 
Rajasthan. The city’s population and density by the census of 2011 is 1,033,918 and 13,000 / Km2 respectively. 

The Common Effluent Treatment Plant(Textile) of Jodhpur Pradushan Niwaran Trust situated at Plot No.SP-1, Sangaria 
Industrial Area, 2nd Phase , Sangaria operated and maintained by SPV ‘Jodhpur Pollution Control and Research 
Foundation.  

Table 1 - Departments of JPCRF 

Sr. no Departments 

01 Administration 

02 SCADA(Supervisory Control And Data Acquisition) 

03 Accounts 

04 Sludge Handling 

05 18.5 MLD CETP 

06 Inward Section 

07 Store 

08 Material Handling 

09 Laboratory 

10 Conveyance System 

 
I have visited all departments regularly along with care in charges of all departments collect all information related to their 
daily work schedule.  

The key to receive waste water generated from their member units and to treat the waste water according to norms and 
parameters as prescribed by Rajasthan State Pollution Control Board. It was observed that the maximum flow is received 
during morning and evening hours which are regulated by SCADA system at CETP. The CETP is equipped with inlet and 
outlet flow meters for regulation of flow and pH meter are also provided at inlet and outlet for measurement of pH.  

Online Continuous Emission & Monitoring System is also provided that reflects data of 4 parameters namely pH , Total 
Suspended Solids, Biological Oxygen Demand and Chemical Oxygen demand and all the data are continuously transmitted 
to servers of  Rajasthan State Pollution Control Board & Central Pollution Control Board. 

 

 

 

 



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 11 Issue: 09 | Sep 2024                 www.irjet.net                                                                         p-ISSN: 2395-0072 

  

© 2024, IRJET       |       Impact Factor value: 8.315       |       ISO 9001:2008 Certified Journal       |     Page 287 
 

Table 2 – Daily Performed Tests at Labortaory of   CETP 

S.No Type of Test Method of Testing 

1 Total Suspended Solids (TSS) As prescribed by APHA  

2 Biological Oxygen Demand As prescribed by APHA 

3 Chemical Oxygen Demand Open Reflux Method As prescribed by APHA  

4 Lead, Iron Spectrophometer  

5 Nitrogen (TKN, Ammonical Nitrogen) As prescribed by APHA 

 
The above mentioned parameters are tested as per the given procedure by American Public Health Association. 

3.0   Results and Discussion 

The analysis results shown in Table 3 & Table 4 reflects the quality of treatment done at CETP.  

The samples of Inlet and Outlet of Textile CETP were collected by composite sampling and 8 parameters (pH , BOD , COD, 
TSS ,Ammoical Nitrogen , Total Kjehdal Nitrogen, Lead and Iron ) were analyzed for a period of 10 days. 

The day wise averages of parameters of Inlet is computed in Table 3 & parameters of final outlet is computed in Table 4 
whereas quality of treatment & percentage removal is presented in Fig 1 & Fig 2 

Table 3 – Average Inlet parameters received at CETP through closed conduit pipelines   

Day COD BOD TSS ph  

20 June 1210 400 1200 9.9 

21 June 1200 390 1250 9.7 

22 June 1180 410 1300 9.5 

23 June 1150 500 1350 9.8 

24 June 1180 420 1310 9.3 

25 June 1250 450 1350 9.2 

26 June 1250 430 1380 9.5 

27 June 1240 450 1320 9.3 

28 June 1200 400 1300 9.7 

29 June 1205 60.180 284.390 144.710 

 
Table 3 – Average Inlet parameters received at CETP through closed conduit pipelines   

Day Ammonical Nitrogen TKN Lead Iron 

20 June 65 145 1.821 2.145 

21 June 72 134 2.125 1.789 

22 June 61 124 1.58 2.547 

23 June 54 140 2.25 1.985 

24 June 50 132 1.981 2.566 

25 June 72 121 1.821 1.892 

26 June 42 115 2.100 1.789 

27 June 55 127 1.821 2.148 

28 June 62 135 1.598 2.364 

29 June 45 140 2.45 2.487 



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 11 Issue: 09 | Sep 2024                 www.irjet.net                                                                         p-ISSN: 2395-0072 

  

© 2024, IRJET       |       Impact Factor value: 8.315       |       ISO 9001:2008 Certified Journal       |     Page 288 
 

Table 4 – Final Outlet parameters of Treated water from CETP(Textile)   

Day COD BOD TSS ph  

20 June 200 28 79 7.8 

21 June 195 25 85 7.3 

22 June 220 29 98 7.9 

23 June 198 30 97 7.0 

24 June 210 19 85 8.0 

25 June 225 22 99 7.5 

26 June 255 31 105 7.2 

27 June 195 25 98 7.6 

28 June 230 30 81 8.0 

29 June 248 29 94 7.1 

 
Table 4 – Final Outlet parameters of Treated water from CETP (Textile)   

Day Ammonical Nitrogen TKN Lead Iron 

20 June 15.8 41 0.001 0.146 

21 June 17 35 NT NT 

22 June 19 39 NT NT 

23 June 21 52 0.038 NT 

24 June 19.8 49 0.188 NT 

25 June 15 45 0.024 NT 

26 June 14.5 42 0.043 NT 

27 June 11.2 56 NT NT 

28 June 16.5 48 0.002 NT 

29 June 14.8 50 0.248 NT 

 

 

Graphical Represtanation of Treatement Quality 

0

200

400

600

800

1000

1200

1400

1600

pH COD TSS BOD

Outlet



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 11 Issue: 09 | Sep 2024                 www.irjet.net                                                                         p-ISSN: 2395-0072 

  

© 2024, IRJET       |       Impact Factor value: 8.315       |       ISO 9001:2008 Certified Journal       |     Page 289 
 

4.0  Conclusion & Suggestions 
 
Jodhpur is an industrial hub for Textile and in ancient times people use to do the works of tie dyeing , Bandhej dyeing and 
pot dyeing in their houses thus evolution of Textile industries of the city took place from gaining the tag of Small scale & 
Medium scale units from Tiny units. 

This industry generates huge employment and gives ancillary employment as well which includes manufacturing of frames 
, design , stitching activities etc. Therefore this industry generates multidisciplinary employment.  

One demerit of this sector is Water Pollution generated from this sector which not affects on the adjoining river bodies but 